* National Library

of Canada

Acquisitions and

Bibliotheque nationale
du Canada

Ditection des acquisitions ¢t

Bibliographic Services Branch  des services bibliographiques

395 Wellington Street
Otrawa, Ontario
K1A ON4 K1A ON4

NOTICE

The quality of this microform is
heavily dependent upon the
quality of the original thesis
submitted for  microfilming.
Every effort has been made to
ensure the highest quality of
reproduction possible.

If pages are missing, contact the
university which granted the
degree.

Some pages may have indistinct
print especially if the original
pages were typed with a poor
typewriter ribbon or if the
university sent us an inferior
photocopy.

Reproduction in full or in part of
[...]
added 1 mL of a solution of PFBHA (6 mg/mL). The extraction vial was then placed in a
water bath capable of maintaining 45 £ 0.5 °C for 1 h and 45 minutes. After the sample
was allowed to cool to room temperature for 20 minutes, 100 uL of concentrated H2804
was addad to quench the derivatization reaction. The derivatives were extracted by
adding 4 mL of hexane containing the internal standard and shaking the vial for 10
minutes. The hexane extract was transferred to a vial containing 3 mL of 0.2 normal (N)
H5804 solution and shaken for 2 minutes for clean-up purposes. The hexane layer was
then transferred to auto sampler vials, each containing S0 mg of Na3S0y4 for drying the
extract. The extracts were analyzed on a GC using standard calibration curves. The
compounds analyzed for in this study were acetaldehyde, butanal, formaldehyde, glyoxal,
propanal and methyl glyoxal. In the Edmonton study, the GC operating conditions are
given in Appendix A, Table A-15.

Oxo Acids

The analytical method employed was similar to that described to Xie and Reckhow
(1992). The experimental protocol is as follows: A 20-mL aliquot was measured into a
30 mL extraction vial. To this was added 1 mL of a solution of PFBHA (6 mg/mL). The
extraction vial was then placed in a water bath capable of maintaining 45 +0.5°C for 1 h
and 45 min. After the sample was allowed to cool to room temperature for 20 minutes,



4
t9

100 uL of concentrated H2SO4 was added to quench the derivatization reaction. The
derivatives were extracted by adding 4 mL of MTBE (methy! t-butyl ether) containing the
internal standard and shaking the vial for 10 minutes. The MTBE extract was transterred
to a vial containing 10 mL of 0.2 normal (N) H2804 solution plus Na3SOy4 crystals then
shaken for 2 minutes for clean-up purposes. Next, 250 uL of diazomethane was added to
the MTBE layer and stored for | h at 4 °C, then transferred to auto sampler vials, each
containing silica gel. The compounds analyzed for in this study were pyruvic acid,
oxaloacetic, ketomalonic and glyoxylic acid. In the Edmonton study, the GC operating
conditions are given in Appendix A, Table A-16.



23

CHAPTER ¢4
PILOT PLANT DESCRIPTION

This section provides a description of all the pilot plants investigated. In Chapter S, the
emphasis will be placed on results from the Edmonton, Alberta 1992-1993 study since it is
the most current and had a design objective to obtain specific data for modeling. A brief
description has been provided for all pilot plant studies, in addition to a schematic
diagram, and a table outlining specific operational information. Since the author of this
thesis was also responsible for a) reburishment activity, b) operation and maintenance, ¢)
water and filter media sampling, and d) conducting all experiments related to operational
activities, at the recent Edmonton, Alberta pilot plant, a very detailed description of all
components of the pilot plant has been included in Appendix A.

4.1  Edmanton, Alherta 1989-1990

Huck et al (1991) and Milne et al (1990) described the design of a biological water
treatment pilot plant in Edmonton, Alberta for a study conducted from 1989 to 1990.
Raw water for the pilot plant was obtained from the North Saskatchewan River at the
intake to the Rossdale Water Treatment Plant. Figure 2 is a schematic of the pilot plant
and Table 1 outlines the operating parameters. All materials in contact with water were
made of stainless steel, glass or a fluorocarbon to prevent organic contamination. Raw
water flowed to the pilot plant at 45 L/min passing through a screen to remove stones and
leaves. A presedimentation tank provided protection from periodic high influent
suspended solids levels. For this tank, a blowdown flow of 15 percent of influent flow
was maintained. Coagulation was achieved with polyaluminum chloride with a dosage
ranging from 20 to 140 mg/L, although use of the higher dose was infrequent. Rapid
mixing was accomplished with a variable speed agitator with a detention time of 16
seconds. A three stage tapered flocculation followed with a detention time of 28 minutes.
A tapered velocity gradient was achieved with impeller speed of 30, 20, and 12 rpm.
Clarification was completed in a sedimentation tank containing 60 ° parallel plates spaced
at 50 mm intervals. Following sedimentation, a settled water storage tank served to split
the streams, buffer flow variations and provide a relatively constant head for the pumps
feeding the ozone contactors.



ANTH/SAND

FILTRATAION
(S mh)

Stream |

| RAW WATER

I « Coagulant
[PRESEDIMENTATION|

1

[ RAPIDMIX ]

1
[ FLOCCULATION |

!
[ SEDIMENTATION |
1

OZONE CONTACTOR
OZONE: TOC = 0.5

ANTH/SAND

FILTRATION
(10 mM)

Stream 2

R T e

]OZONE CONTACTOR l

ANTH/SAND

FILTRATION
(S m/M)

4 m/h)

Stream 3

OZONE: TOC = 1.0 |

ANTH/SAND

FILTRATION
(10mMm

(8 m/Mh)

'

Stream +4

Figure 2: Schematic for the Edmonton, Alberta Pilot Plant, 1989-1990



28

Table 1:
Ogentin. parameters for Edmonton, Alberta gilot glam. 198w
Trestment Step Parameter _Value
Raw water Flow rate 4S5 L/min
Screening Screen opening 3Imm
Presedimentation Overflow rate 4.8 c/min
Detention time 8.3 min
Coagulation Detention time 16
Polyaluminum Chlorine Dosage | 20-140 mg/L
Flocculation Detention time 28 min (3 units total)
Velocity gradient 188,40,7/s
Sedimentation Paralle! plates 60 ° inclination
Plate separation Scm
Detention time $9.4 min
Settled-water storage Detention time 1§ min
Ozonation Detention time
Contactor | & 2 10 min
Applied dose (target)
Contactor | to filters | & 2 0.5 ozone/NVOC
Contactor 2 to filters 3 & 4 1.0 ozone/NVOC
Filtration Anthracite depth 450 mm
Effective size 1 mm
Sand depth 300 mm
Effective size 0.4 mm
Hydraulic loading
Columns | and 3 Sm/h
Columns 2 and 4 10 m/h
GAC columns Carbon
Type GAC?
Effective size 0.55-0.7§ mm
Sieve size 12-14 (US standard)
Uniformity coefficient 1.9 (maximum)
Particle density wetted-water | 1.3-1.4 g/ce
Total surface area (N3 BET) | 1050-1200 mm2/g
Bed depth
Column | and 3 27m
Column 2 and 4 28m
Empty bed contact time
Column | and 3 2-40 min
Column 2 and 4 2-21 min
Hydraulic Loading
Column | and 3 4 m/h
Column 2 and 4 8§ m/h

3 Filtrasorb 400, Calgon Corp.. Pittsburgh. Pa



Settled water was then pumped into one of two ozone contactors operating in a counter
current mode. The dose applied to contactors | and 2 was 0.5 and 1.0 mg/L ozone per
mg/L. NVOC respectively. Ozonated water from each contactor was pumped to two of the
four anthracite-sand filters. Filtration was carried out in the constant-rate, variable-head
mode. Filters | and 3 received a hydraulic loading of S m/h and Filters 2 and 4 received a
hydraulic loading of 10 mvh. Each filter column contained 450 mm anthracite overlying
300 mm sand. The columns were backwashed manually every 24 hours or when the
turbidity exceeded 0. ntu.

Filtered water was then pumped to the GAC contactors, also operating at a constant rate,
variable head mode. Each contactor contained approximately 2.7 m F-400¢ with
contactors | and 3 receiving a hydraulic loading of 4 m/h and contactors 2 and 4
receiving a hydraulic loading of 8 m/h. The columns provided six sampling ports
representing empty bed contact times from 2 to 21 min for the high hydraulic loading and
2 to 40 min at the low hydraulic loading. For each stream, the anthracite-sand filters and
GAC contactors were backwashed with stored effluent from that stream.

Sampling for this project was completed approximately every two weeks and more
frequently during spring run-off. The North Saskatchewan River exhibits significant
seasonal fluctuations in quality, and the most notable usually occur during the spring run-
off event which occurs when snow melts in the Rocky Mountains and flows eastward
through forested and agricultural area eventually reaching Edmonton. The event brings
higher organic loadings to the raw water; the raw water TOC during this study peaked at
approximately 11 mg/L. This event is important and required frequent sampling to obtain
higher concentrations for all parameters measured. The higher concentrations are required
for modeling applications.

4Filtrasorb 400, Calgon Corp., Pittsburgh. Pa



27

42 Woodbridge, Connecticut

The site of this study was the pilot facility at the West River Water Treatment Plant in
Woodbridge, CT. The pilot facility comprised a 10 gpm (38 L/min) raw water flow
capacity which split into two parallel direct filtration trains. Each of the two trains fed 2-3
dual media filters. The full-scale West River Treatment Plant was an in-line direct
filtration facility, employing dual media anthracite-sand filters. A schematic for this pilot
plant is displayed in Figure 3. The West River raw water is a low alkalinity (10-1§ mg/L
CaC03), low turbidity (v | NTU), low DOC (= 3 mg/L ) supply, typical of many New
England waters. Specific design parameters are displayed in Table 2.

Table 2:
Operating parameters for Woodbridge, CT pilot plant, (Reckhow et al 1992
Treatment Step Parameter Value
Raw water Flow rate 38 L/min
Coagulation Alum Dose na
Polymer Dosage na
Ozonation Applied Dose 0.5-2.0mg/lL
Peroxone Dose 1.§ mg/L.
Ozone Residual® na
Filtration Anthracite depth SO8 mm
Effective size na
Sand depth 254 mm
Effective size na
Hydraulic loading
Columns 1 - § 3.7§-7.5m/h
Empty bed contact time 6.1-12.3 min

n/a - not available
® This study employed an O3 dose plus a peroxide dose, however this thesis only used

results from a testing interval which employed O3.



PAW WATER

[

CONTACTOR

DUAL
MEDIA
FILTER

Stream |

GAC
SAND

DUAL
MEDIA
FILTER

Alum & Polymer

GAC
SAND

DUAL
MEDIA
FILTER

A Backwashed With Chlorinated Water

Stream 2

Stream 3

GAC
SAND

DUAL
MEDIA
FILTER

Stream 4

Figure 3: Schematic for the Woodbndge, CT Pilot Piant

DUAL |
MEDIA |
FILTER |

Stream S

28



29

4.3 Southern California

Krasner et al (1992) described a pilot testing study designed to evaluate the biological
filtration for the removal of AOC and aldehydes. The pilot testing was divided into two
phases. In phase I, six parallel filters were available for preliminary evaluation of filter
media and the impact of filtration rate. In phase 1, only three filters were available for
testing, so emphasis was placed on the evaluation of filter media.

Phase | Testing

Figure 4a displays a schematic of the pilot plant for phase I, and Table 3 outline the
operational parameters for this phase. Water from the California State Project (SPW) was
ozonated in a 10 ft (3.0 m)deep counter current contactor. An ozone dose (i.e., 1.8 mg/L)
sufficient to meet a minimum disinfection criterion (i.e., 0.3-0.4 mg/L) target ozone
residual was used. The raw water TOC was approximately 3.5 mg/L; therefore the
ozone/TOC ratio would typically be approximately 0.5. The hydraulic residence time in
the contactor was 6 min with a water flow of 3.9 gpm (14.8 L/min). The water was
typically low in turbidity (= 2 ntu) and at this point was split into two parallel trains (not
indicated in Figure 4a), and each was coagulated with § mg/L alum and 3 mg/L polymer.
The flocculation and sedimentation step to follow simulated the full scale operation and
had a combined detention time of 2 hours.

The settled water was then spilt and sent to six parallel, 6 inch (150 mm) diameter, glass
filters. Three filters contained 20 inches (500 mm) of anthracite coal, over 8 inches (200
mm) of sand. These were operated at 3,6, and 9 gpmv/sf. (7.5, 15, and 22,5 m/h) The
other filters contained 20 inches (500 mm) of GAC (Filtrasorb-300, or F-300; Calgon
Corp., Pittshurgh, PA). In addition to evaluating virgin GAC, used GAC was obtained
from GAC capped filters from a conventional treatment plant of the East Bay Municipal
Utility District (EBMUD). The GAC from EBMUD had been in service for
approximately 3 years and was spent with regard to TOC removal. The spent GAC filters
were operated at the maximum and minimum filtration rates under investigation for
anthracite. The virgin GAC filter was operated at 9 gpnv/sf (22.5 mvh).

Since filtration rates varied from 3 to 9 gpnvsf (7.5 to 22.5 mv/h), it was decided to
backwash the filters based on the volume of water treated rather than the time of
operation. Backwashing was automated such that at filtration rates of 3, 6, and 9 gpnv'sf



30

(7.8, 18, 22.5 m/h) were backwashed every 24, 12, and 8 hours respectively. The pilot-
scale filters were backwashed with chlorinated water from the full-scale plant effluent.
However, 8 GAC canister was used to remove most of the chloramine residual (typically
down to 0.2 mg/L). The GAC canister was replaced when the residual exceeded 0.4
mg/L. In addition, the filters received a surface wash, using the same water used in
backwashing, with a modified Baylis nozzle. The filters were backwashed with a 20 to 30
percent bed expansion.

Phase 11 Testing

Figure 4b is a schematic of the pilot plant for phase II testing, and Table 3 outlines the
operational parameters for this phase. During the phase 11 testing SPW was not available,
so Colorado River Water (CRW) was evaluated. CRW typically had a lower ozone
demand and fewer DBP precursors than SPW. Therefore, with a raw TOC of
approximately 2.5 mg/L, an ozone dose of | mg/l. was used to meet a target ozone
residual of 0.4 t0 0.5 mg/L. This dose corresponded to a ozone/TOC ratio of 0.4. The
influent turbidity was typically < 1 ntu, and this water was coagulated with 6 mg/L alum
and 3 mg/L polymer. In this phase all filters were operated at 6 gpnv/sf (15 m/h). The
media evaluated were anthracite coal, F-300 GAC and Picabiol® GAC. These filters were
backwashed using the same method as in phase |.



31

Table 3

Ogeration parameter for the Southern California Pilot Plant ‘Knmr et al, l992l
Parameter Value

Treatment Step
Raw Water Flow rate 3.9 gpmv/sf (14.8 L/min)
Ozonation Height of Contactor 1688 (49m)
Dose
Phase | (SPW) 1.8 mg/L
(Ozone/TOC=0.5)
Phase Il (CRW) 1.0 mg/L
(Ozone/TOC=0.4)
Coagulation Dose Phase |
Alum S.0mg/L
Polymer JOomg/L
Dose Phase (1
Alum 6.0 mg/L
Polymer J.0mg/L
Flocculatior/Sedimentation | Detention time 2 hours
Filtration Anthracite depth 20 inches (500 mm)
Sand depth 8 inches (200 mm)
GAC depth 20 inches (S00 mm)

Hydraulic flow rate
Phase [

FE!] and F6 3 gpvsf ( 7.Sm/h)

FE3 6 gpmv/sf (15 m/h)

FE2, FE4, and FES 9 gpnv/sf (22.5m/h)
Phase 11

FEl, FE3, FES 6 gpmv/sf( 1S mh)




N
RAW WATER |
_.____T____._i

!
OZONE |
CONTACTORS

-

o Coagulation (Alum)

RAPID MIX |
v

[EocCULATION

v

SEDIMENTATION

Y

SAND

3 gpnv/sf
(7.Smh)

Stream FEI

SAND

6 gpm/sf
(1S mh)

Stream FE3

SAND

9 gpmv/sf
(22.5m/Mh)

Stream FES

VIRGIN
GAC
SAND
9 gpmv/sf
(22.5 mh)

Stream FE2

SPENT

GAC
SAND
9 gpm/st
(22.5 mh)

i

32

[
|

|
1 |
© SPENT I
L GAC
5 SAND

© 3 gpm/st |
HT smh)

Stream Fh4

Figure 4a: Schematic for the Southern Califoria Pilot Plant Phase |

Stream FE6



RAW WATER

|
I
_J

OZONE
CONTACTOR

FLOCCULATION

v

SEDIMENTATION

Coagulant

ANTHRACITE
SAND

6 gpm/sf
(15 mh)

v

Stream FE

GAC F-400
SAND

6 gpm/sf
(1S mh)

Stream FE3

GAC-PICA
SAND

6 gpmvsf
(IS mh)

Stream FES

Figure 4b: Schematic for the Southemn Califomnia Pilot Plant, Phase I

33



4.4 Laval, Quebec

k1)

Water for the pilot plant study was obtained from the Mille-lles River, which has a high
organic loading (-9 mg/L TOC) and is subjected to strong seasonal variations in
temperature ( 0.5 - 28 °C). This particular study lasted for approximately | year and the
treatment steps included coagulation, flocculation, sedimentation, dual media filtration,
ozonation and BAC filtration. A schematic for this study is displayed in Figure S.
Specific design parameters are given in Table 4. For at least part of this study, the pilot
scale coagulation/flocculation/sedimentation step was not in use. Rather, settled water
was obtained from the full scale plant, which used the same process.

Operation parameter for tlye Laval

Table ¢

Treatment Step Parameter Value
Coagulation Alum Dose 30-45 mg/L
Polymer Dose 1.2-2.S mg/L
Sedimentation Rate 4mh
Filtration Hydraulic Loading Rate 4-10 m/h
Anthracite depth 650 mm
Effective Size 0.8 mm
Uniformity Coef¥icient 1.8
Sand Depth 150 mm
Effective Size 0.4 mm
Uniformity CoefFicient 1.8
Ozonation Ozone Dosage 1.5 mg/L
Contact Time 8 minutes
QOzone Residual 0.4 mg/L after 4 min
BAC Filtration GAC type F-400
Effective Size 0.63 mm
Uniformity CoefYicient 1.65
Density 0.43 g/cm?
Bed Depth 20m
Hydraulic Loading Rate 4-10 m/h
Post Filtration pH adjustment 20 mg/L CaCOy
Disinfection ClO3 Dose 0.2-1.0mg/L
Contact Time 6-12 h




| RAW WATER
1 —_—
- Coagulant (Alum)
[ FLasHmix |
t _J
|
DYNAMIC SETTLER
|
|
DUAL DUAL
MEDIA MEDIA
FILTER FILTER
% 2l f 1
[L pH Adjustment | ' pH Adjustment -
I -
| Chlonnation | ~ Chlonnation
e i -
v | /
Stream 2G Stream 5D

*® note that seven BAC filters exist. however only data for the above filters was provided

Figure S: Schematic for the Laval, Quebec Pilot Plant

38



6

4.8 Cincinnati, Ohio

Miltner and Summers (1992) described a biological treatment study conducted by the
USEPA's Drinking Water Research Division in conjunction with the University of
Cincinnati. The pilot plant employed preozonation and parallel biological filters. Raw
Ohio River water was trucked from the Cincinnati Water Works to the pilot plant and
stored in a S000 gallon tank (19 m3). The sediments were kept in suspension by
circulating the water using a submersible pump. Figure 6is a schematic diagram of the
pilot plant and Table § outlines the operating parameters. All wetted or ozone exposed
surfaces were built of only stainless steel, Teflon, or glass. Flow to the pilot plant was
approximately 6.4 L/min. A single, 6-inch (150 mm)diameter glass, counter current ozone
contactor was employed. The ozone was generated by an oxygen-supplied PCI model
GL-1 generator. Gas-phase ozone was monitored continuously by Ultra-Violet (UV).
Liquid-phase ozone residual was measured continuously by an Orbisphere model 26501
monitor which was frequently checked by the indigo trisulfonate method (Bader and
Hoigné, 1982). Ozone was applied such that the ozone/T OC ratio was near 0.7 mg/mg.
A transfer efficiency greater than 95 percent was maintained. The dissolved ozone
residuals in the contactor effluent ranged between 0.2 to 0.4 mg/L and 0.05 to 0.2 my/L.
after rapid mixing.

Alum was used as a coagulant to control particulates. Alum doses were determined by jar
testing of water collected from the ozone contactor with each truckload of water. The
rapid mixer was operated at 100 rpm with a 2 minute detention time. Alum treatment
lowered the pH from 8.0 to 7.5, and subsequent processes had little affect onin pH. A
four stage flocculator followed which used tapered mixing decreasing from 30 to 18 to 14
10 8 rpm. A rectangular sedimentation tank with a 5.75 hour detention time was used.
Sludge was removed by vacuuming biweekly and settled turbidities ranged from | to 3
ntu.

Following sedimentation, the flow was split to 8 parailel glass filters. The filters were
designed to supported a dual media of anthracite and sand, GAC and sand or a single
medium ( in this case only sand). All filters were supported by 8 inches (200 mm)of gravel
and 4 inches (100 mm) of coarse sand. Design loading rates and EBRCTs for all filters
were 2 gpm/ﬁ2 (5 mvh) and 9.2 minute (30-inch (760 mm) media depth) respectively.
Filters 1, 2 and 3 were 6-inch (150 mm) diameter; Filters 4 through 8 were 1 5-inch (38
mm) diameter. Filters 1 and 2 allowed a study of the effects of chlorination on biological



activitv. Chlorine was applied prior to Filter 1, and Filter 2 was backwashed with
chlorinated water. Free chlorine residuals in the backwash water were near 1.0 mg/L.
Filters 3 and 4 allowed a comparison of filter performance in larger and smaller diameter
filters. Filters 4 through 8 allowed a comparison of biological activity where different
media were employed. Filter turbidities were typically in the range of 0.1 to0 0.3 ntu.
Filters were backwashed when headloss exceeded 60 inches (152 mm), or approximately
24 hours before weekly sampling but never longer than every fourth day. Filters were
backwashed for 10 minutes with SO percent bed expansion. No air or water scour was
provided during backwash

37



k)

§ weang

L weang

WEjd 10)1d OTYQ) “UEUUIOUL) S 10} INEWSPS 9 2N

9 ureang

§ weang

onr-3
oD

t weang

¢ weang T umang { weanyg

S TTEM VLY TIM NV TN ¥V

AT AT

_ NOLLVINIWNIGES |
— 2}
| NOLLVIND20Td|

(umpy) wendeo)—

YOLOVINGD

-

aivm v

A
N

aunopy



39

Treatment Step Parameter Value
Raw water Flow rate 6.4 L/min
Ozonation Detention time 7.4 min
Tio 2.27 min
Water depth 8.67Hf (2.64m)
Applied Dose 0zone/TOC:0.7 mg/mg
Transfer Efficiency > 98 %
Coagulation Detention time 2 min
Rapid mix speed 100 rpm
Alum dose N/A
Flocculation Detention time 45 min
Mixing Speeds 30,18,14,8 rpm
Sedimentation Detention time §.78 hour
Filtration Hydraulic Loading (All 2 gpnvAt2 (S m/h)
filters)
Anthracite Depth
Filter 1,2,3 & 4 20 inches (500 mm)
Effective Size 1.02 mm
Sand Depth
Filter 1,2,3, & 4 10 inches (250 mm)
Filter § 30 inches (760 mm)
Filter 6,7, & 8 4 inches ( 100mm)
Effective Size 0.44 mm
GAC depth
Filter 6,7 & & 26 inches (660 mm)
Effective Size
Filtrasorb 400 0.64 mm
Hydrodarco 4000 0.68 mm
Picabiol 1.2 mm

N/A - not available



0

4.6 Edmonton, Alberta 1992-1993

The main focus of this thesis was with the ongoing biological treatment pilot plant in
Edmonton, Alberta, operating in 1992 to 1993. There were two phases scheduled for this
study, however only the first phase was considered in this thesis and will be the only
phase described below. Much of the front end of the treatment process was similar to the
1989-1990 study, however several significant changes had been made after filtration.
Figure 7 is a schematic of tae pilot plant and Table 6 outlines the operating parameters.
All materials in contact with water were made of stainless steel, glass or a fluorocarbon to
prevent organic contamination. Appendix A provides further details of the pilot plant.

Raw water for the pilot plant was obtained from the North Saskatchewan River at the
intake to the Rossdale Water Treatment Plant. Raw water flowed to the pilot plant at 40
L/min passing through a screen to remove stones and leaves. A presedimentation tank
provided protection from periodic high raw water suspended solids levels and a blowdown
flow of 10 percent of influent flow was maintained. Coagulation was achieved with
polyaluminum chloride with a dosage ranging from 20 to 120 mg/L, but normally in the
range of 20 to 30 mg/L. Rapid mixing was accomplished with a variable speed agitator
with a detention time of 17 seconds. A three stage tapered flocculation followed with a
detention time of 37 minutes. A tapered velocity gradient was achieved with impeller
speeds of 40, 20, and 12 rpm. Clarification was completed in a sedimentation tank
containing of 60 ° parallel plates, spaced at SO mm intervals.

Following sedimentation a settled water storage tank served to split the flow, buffer
variations in flow and provide a constant head for pumping to downstream processes.
Part of the settled water was then pumped into an ozone contactor operating in a counter
current mode. This contactor was designated contactor 2; contactor | would be utilized
in Phase 2. The dose applied to contactor 2 was initially 1.0 mg/L ozone per mg/L
NVOC, however, in March 1993 the approach was shifted to maintain a target ozone
residual, which lowered the applied dose to approximately 0.75 mg/L ozone per mg/L
NVOC. Ozonated water from contactor 2 was directed to a small dissipation tank to
allow a longer contact gas/water contact time and permit decay of the residual ozone prior
to filtration. At this point the ozonated water was pumped to two anthracite-sand filters
(Filters 2 and 3) and one GAC F-300-sand filter ( Filter 4). Two other streams originated
from the settled water storage tank. One stream, considered the control stream, was



41

pumped to filter (Filter 5) with no ozonation. The final filter ( Filter 1) was chlorinated to
obtain a residual of 0.5 mg/L free chlorine prior to filtration.

For all filters, filtration was carried out in the constant-rate, variable-head mode. Filters 3
and 4 received a hydraulic loading of § m/h and Filters 1,2 and § received a hydraulic
loading of 10 mvh. Filters 1, 2, 3 and S contained 610 mm anthracite overlying 305 mm
sand, and the filter adsorber (Filter 4) contained 610 mm GAC F-300 overlying 305 mm
sand. The columns were backwashed manually every 24 hours and also employed an air
scour system during backwash.

Filtered water was then pumped to the GAC contactors, also operating at a constant rate,
variable head mode. Contactors 2, 3 and 4 contained approximately 2.3 m of F-4003 and
contactor 4 contained approximately 2.3 m of Pica®. Contactors 3 and 4 received a
hydraulic loading of 4 m/h and contactors 2 and S received a hydraulic loading of 8 m/h.
The columns had five sampling ports which represented contact times varying from 1 to
17.5 min at the high loading rate and | to 34.5 min at the low loading rate. The dual-
media filters and GAC contactors were backwashed with effluent from each respective
stream.

As with the previous Edmonton study, the spring run-off event was intensely sampled to
obtain higher concentrations for all parameters measured for. The spring runofY event
occurred in late March, where raw water colours peaked at 44 TCU. Turbidity levels
peaked in late April and exceed values of 200 NTU. The biological treatment process was
able to successfully operate during the spring runoff period. Therefore target effluent
turbidities were able to maintained during the period of higher influent turbidity.

*Filtrasorb 400, Calgon Corp.. Pittsburgh. Pa
Shuchar Activated Carbon(PICA). Westvaco. Covington, Virginia



!

i RAW WATER ;
T - Coagulant
i RAPDMIX |

| FLOCCULATION |
1
| SEDIMENTATION

CHLORINATION

QZONE: TOC = 1.0

!
‘ OZONE CONTACTOR ‘
|

I

]

ANTH/SAND ANTH/SAND ANTH/SAND GAC/SAND ANTH/SAND!
FILTRATION FILTRATION FILTRATION FILTRATION FILTRATION|
(10 mM) (10 mh) (S mMh) (S mM) (10 mM) g

i
b

GAC CONTACT GAC CONTACT
(8 mh) | @mm) |
|

GAC (PICA)
(4 mM)

}

i :

} GAC CONTACT!
(Bmh

i
I
1
1

{

Stream | Steam 2 Stream 3 Stream 4 Stream S
(Chlorinated Control) (Cantrol)

Figure 7: Schematic for the Edmonton, Alberta Pilot Plant 1992-1993 (Phasc 1)



43

Table 6;
Operating parameters for Edmanton, Alberta pilot plant 11992-1993)
Treatment Step Parameter Value
Raw water Flow rate 40 L/min
Screening Screen opening 3Imm
Presedimentation Overflow rate 4.15 c/min
Detention time 9.3 min
Coagulation Detention time 17s
Polyaluminum Chlorine Dosage | 20-120 mg/L
Flocculation Detention time 37 min (3 units total)
Velocity gradient 40, 20, 12 rpm
Sedimentation Parallel plates 60 ° inclination
Plate separation Scm
Detention time 69.8 min
Settled-water storage Detention time 15.5 min
Ozonation Detention Time- Contactor 2 16.3 min
Applied dose (target)

Filtration

GAC columns

Contactor 2 to filters 2,3 & 4

Anthracite depth (Filter 1,2,3 &5)
Effective size
Sand depth (Filters (1,2,3,4, &5)
Effective size
GAC £-300 depth (Filter 4)
Effective size
Hydraulic loading
Filter Columns 3 and 4
Filter Columns 1,2 and §
Carbon
Type (Column 2,3.&S5)
Effective size
Sieve size
Pore volume
Uniformity coefficient
Particle density wetted-water
Total surface area (N3 BET)
Bed depth
Contactors 2,3,4 and §
EBCT-Column 3 and 4
EBCT-Column 2 and §
Hydraulic Loading
Column 3 and 4
Column 2 and §

0.7 -1.0 mg ozone/mg
NvOC

610 mm

1.18 mm

305 mm

045 mm

610 mm

0.75-0.85 mm

S m/
10 mh

GAC

0.55-0.75 mm
12-14 (US standard)
0.94 cc/g

1.9 (maximum)
1.3-1.4 g/cc
1050-1200 mm2/g

28m
1-34.5 min
1-17.3 min

4 m/h
§ mh




)

4.7 Comparison Among Pilot Plants

Table 7a summaries the parameters analyzed for the pilot studies investigated. This table
illustrates that the Edmonton, 1992-1993 study provided the most information. The
Edmonton, 1989-1990 and Laval studies provide some BOM and chlorinated by-product